ﬁ Professional Testing Laboratory, Inc.

TEST REPORT

DATE: 03/17/2009 TEST NUMBER: 120022
‘ CLIENT ‘ Masland Carpets

AATCC 16-03 Colorfastness to Light ‘

‘ TEST METHOD CONDUCTED

DESCRIPTION OF TEST SAMPLE
IDENTIFICATION 7824 Castello
COLOR 28405 Navy
ROLL 72154490
CONSTRUCTION Textured Loop Pattern
FIBER DSDN ® Solution Dyed Nylon
BACKING Permalock Polyurethane
GSA INITIAL
REFERENCE GSA SIN #31-601

GENERAL PRINCIPLE

This test specimen is exposed to a predetermined amount of radiant energy under specified
conditions of temperature and relative humidity. The lightfastness of the specimen is assessed by
comparing the exposed and the unexposed portions of the test sample with the AATCC Gray Scale for
Evaluating Color Change.
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